
 

 

33CC 25CM BRUSH CUTTER 

Model Number 

MBCP334 

Parts Manual 

 

 

 



Parts List 

ID No AA Code MPN Description 

1-1 P710701300 958008 SCREW M6X55 

1-2 PB00700400 918007 SCREW M5X18 

1-3 P610000400 800005 MUFFLER 

1-4 PD10600700 PD10600700 EXHAUST GASKET 

1-5 P000703100 900127 SPARK PLUG? CHAMPION? 

1-6 P000701000 600112060 SCREW M5X23 

1-7 P610400000 803001 SL36E CYLINDER 

1-8 P610600400 805003 CARBURETOR GASKET 

1-9 P610000200 801004 CARBURETOR SEAT 

1-10 PG40700000 PG40700000 SCREW M5X35 

1-11 PG10600100   CARBURETOR GASKET 

1-12 PG10000200 PG10000200 CARBURETOR 

1-13 PG40000002   AIR FILTER SEAT 

1-14 P710701600 958012 SCREW M5X50 

1-15 P710600900 955005 SPONGE 

1-16 PG10200201   AIR FILTER COVER 

1-17 P610600300 805002 GASKET OF CYLINDER 

1-18 PG10100300 PG10100300 CRANKSHAFT & PISTON ASM. 

1-19 P610100100 809003 BACK CRANK CASE 

1-20 P000703300 908010 WASHER 8 

1-21 P710000500 950001 STARTUP DISK 

1-22 PG40100201   REAR COVER ASM. 

1-23 P710700800 958002 WOODRUFF KEY 

1-24 P610600200 805001 GASKET OF CRANK CASE 

1-25 P710701700 958019 LOCATING PIN 4X8 

1-26 PD10101600 PD10101600 FRONT CRANK CASE ASM. 

1-27 P000702100 600117120 SCREW M5X35 

1-28 PD10101500 PD10101500 IGNITION COIL ASM. 

1-29 P610000500 800001 FLYWHEEL 

1-30 P021701300 938019 LOCK WASHER 8 



1-31 P021700900 938015 NUT M8 

1-32 P710701200 958006 WASHER DIA18XDIA8.4X1.2 

1-33 P710001000 953007 CLUTCH 

1-34 PD10700500 PD10700500 WASHER 

1-35 P710501000 953008 WASHER 

1-36 PG40100500 PG40100500 FLYWHEEL COVER ASM. 

1-37 PD10700200 PD10700200 SCREW M6X25 

1-38 P800701400 948027 SCREW M5X12 

1-39 P300300000 971059 RUBBER PAD 

1-40 PG10100200 PG10100200 FUEL TANK ASM. 

1-40-1 PG10000000 PG10000000 FUEL TANK 

1-40-2 P710100900 950047 FUEL PIPE ASM. 

1-40-3 PD10100503   FUEL TANK CAP 

1-41 P000702000 600115060 WASHER DIA 5X DIA13.5 

1-42 P000300300 600116070 CUSHION OF FUEL TANK 

1-43 PG10100101   TOP COVER ASM. 

1-44 PG10400000 PG10400000 HEAT SHIELD 

1-45 P000703400 908004 SCREW M4X12 

1-46 PG10200301   BRACKET 

1-47 P000703600 908002 SCREW ST4.5X16L 

1-48 PG10200500 PG10200500 BRACKET 

1-49 PG40500000 PG40500000 PRESS PLATE 

1-50 P000702700 600139010 TAPPING SCREW ST3.5X15 

1-51 PG40201603     

1-52 P000701200 600113170 SCREW M5X15 

1 PG10100000 PG10100000 SLU33 ENGINE HEAD 

23-1 P711000900 950048 GEAR HEAD ASM 

23-2 P011500500 600314020 SPACER 

23-3 P011500600 600314030 BLADE SEAT 

23-4 P011500700 600314040 BLADE RETAINER 

23-5 P001701900 908019 NUT 10 

2 PG40100603   CONTROL HANDLE ASM. 

3 P001701400 701100013 INNER HEX BOLT M6X35 



4 P001701700 702100013 NUT M6 

5 PG41000003   BUTTERFLY NUT ASM 

6 PG41400203   TUBE CAP 

7 PG41400103   SOCKET 

8 PG41700300 PG41700300 SCREW M5X18 

9 PG41500000 PG41500000 SPRING 

10 PG41100001   UPPER BRACKET ASM 

11 PG41300100 PG41300100 REAR DAMPING BLOCK 

12 PG41200103   LOWER BRACKET 

13 P000703600 908002 SCREW ST4.5X16L 

14 PG41300000 PG41300000 DAMPING BLOCK 

15 PG41100101   BUTT PLATE ASM 

16 PG41400000 PG41400000 TUBE 

17 PG41200301   RUBBER HANDLE 

18 PG11100000 PG11100000 TUBE ASM 

19 PG40000300 PG40000300 CONNECTER ASM 

20 P021300200 931013 SHEATH 

21 P711101400 950051 LOWER ALUMINUM ASM 

22 P011700000 203001011 SCREW NO.10-24X13 

23 P711100500 P711100500   

24 P711000200 P711000200 
ACCESSORY - TRIMMER HEAD 
ASSY SLM-A 

25 P711500800 P711500800 ACCESSORY - BLADE ASSEMBLY 

26 PD10101001   SAFTY COVER ASM 

27 P711201300 951022 COVER OF BLADE 

28 PB02200100 911059 RATIO BOTTLE 

29 P012500700 903086 WRENCH 

30 P012500300 600389030 INNER HEX SPANNER 5 

31 P012500200 600369030 SCREW DRIVER T25 

32 PG42000100   SHOULDER BELT 

33 PG41300200 PG41300200 RUBBER RING 

36 PG41500200 PG41500200 CLASP 

 


